



盐雾试验报告
Salt spray Test Report

产品名称 Product name	弹簧针	产品规格 Product spec.	/	产品料号 Part/NO.	RG-1138-11P
客户名称 Customer	/	样品数量 Sample Qty	5PCS	测试日期 Test date	2026.06.24
试验时间 Test time	__06月__22__日__8__时30分 至 TO __06月__24日__8__时30分 共48小时				
测试设备 Test machine	盐雾试验机 Salt spray test machine				
测试目的 Test Item	依产品要求进行测试，验证产品是否符合盐雾试验要求 Test according to product requirements to verify product compliance with salt spray test requirements				
测试标准 Test standard	1. 测试条件：盐水浓度：5±1%，PH值6.5-7.2（35℃） 1.Test conditions: brine concentration: 5±1%, PH 6.5-7.2 (35℃) 2. 试验箱温度：35+1℃/-2℃，压力桶温度：47℃ 2. Test chamber temperature: 35+1℃/-2℃, pressure barrel temperature: 47℃ 3. 喷雾量收集：1-2ml/hour.80cm²，测试时间：48hours 3. Spray volume collection: 1-2ml/hour.80cm, test time: 48hours 4. 测试完成后，以清水冲洗样品表面，并用毛刷将样品表面的Nacl沉积物去除 4. After the test, rinse the sample surface with clean water and remove the Nacl deposits on the sample surface with a brush 5. 在室温下待其自然恢复2H后观察试样外观，需符合规格要求。 5. Observe the appearance of the sample after natural recovery of 2H at room temperature, which should meet the specifications.				
判定标准 Decision criteria	盐雾测试后，样品表面不可有氧化、腐蚀、变色等异常； After salt spray test, the sample surface should not have oxidation, corrosion, discoloration and other abnormalities;				
测试结果 Test results	序号 No	项目 Item	外观检查 Appearance inspectio		判定 Determine
	1		样品镀层无脱落、腐蚀发黑等不良 The sample coating does not fall off, corrosion black, etc		OK
	2		样品镀层无脱落、腐蚀发黑等不良 The sample coating does not fall off, corrosion black, etc		OK
	3		样品镀层无脱落、腐蚀发黑等不良 The sample coating does not fall off, corrosion black, etc		OK
	4		样品镀层无脱落、腐蚀发黑等不良 The sample coating does not fall off, corrosion black, etc		OK
	5		样品镀层无脱落、腐蚀发黑等不良 The sample coating does not fall off, corrosion black, etc		OK
结论 Conclusion	Pass				
测试图片 Test picture					
测试员 Tester	刘发银	审核 Check	何泽	批准 Approval	潘爱兵